HGCA1400 1400 Watt Generator - General Assembly

HOMELITE GENERATOR - HGCA1400 SERIES

FIGURE A
(FIGURA A)

Rendered by LeadVenture, Inc




Ref #
1

O 0 3 O L K~ W N

A DA D BA D DB W W W W W W W W W W N N N DN DN DD NN DND —~ /R /= = m s e
N B W NN —= O 0V o IO Lt A W N~ O VWKW IO N A WD ~RO WO IO N B WDN R~ O

Part # Description
099958002047 Screw (M8 x 20 mm)
099958002001 Engine Support Bracket
099958002002 Engine (3.0 HP OHV)
099958002003 Exhaust Bolt

940633006 Recoil Housing Label
099958002004 Exhaust Gasket
099958002005 Muffler
099958002048 Washer (M8)
099958002049 Lock Washer (M8)
099958002050 Hex Nut (M8)

940647041 Choke Label

941494007 Fuel Valve Label
099958002010 Fuel Tank

940515023 CPSC Label (ENG)

940654112 Danger Label

940515024 CPSC Label (FR)

940974058 Hang Tag

940680034 Hot Surface Label

940705104 Logo Label
940678156-01 Data Label

940513018 Ground Warning Label
099958002051 Generator Head

940513002 Ground Icon Label
099958002026 Vibration Absorber (Generator Head Side)

940708007 Lubricant Warning Label
099958002052 Control Panel

940040015 Control Panel Label

940698012 On/Off Label
099958002053 Bolt (M8 x 16 mm)
099958002054 Washer (M8)
099958002025 Rubber Foot
099958002055 Spacer

940974007 UL Warning Label
099958002022 Frame
099958002023 Vibration Absorber (Air Box Side)
099958002056 Lock Nut (M6)
099958002057 Washer (M6)

940996008 Starting Label
099958002033 Recoil Starter Grip
099958002042 Air Box Cover
099958002035 Oil Drainage Plug

290425001 Battery Cable Assembly
099958002036 Drain Plug Seal
099958002043 Screw
099958002046 Ignition Coil

Qty Context Note
2

N = = N D DN = o = N = o=m N = = N e e e e = = = NN N = = N e e

—_ =
NN

—_ N = = = = =



Ref #

Part #
099958002039
099958002032
099958002034
099958002037
099958002040
099958002041
099958002044
099958002045
099958002089
099958002087

988000040

Description
Spark Plug
Recoil Assembly
Fan Case Cover
Oil Fill Seal
Air Cleaner Seat
Air Cleaner Element
Governor Connecting Rod
Governor Spring
Head Cover Gasket
Carburetor Assembly
Operator's Manual

Qty Context Note

1

— e e e e e e N e

(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)
(Not Shown)



HGCA1400 1400 Watt Generator - Figure B

HOMELITE GENERATOR - HGCA1400 SERIES

FIGURE B
(FIGURA B)

Rendered by LeadVenture, Inc,




Ref #
1

O 00 3 N W K W N

Part #
099958002007

099958002058 Bolt (M6 x 25 mm)

099958002008
099958002009
099958002059
099958002010
099958002011
099958002012
099958002006

Description
Bushing

Fuel Strainer
Fuel Cap
Clip
Fuel Tank
Fuel Filter
Fuel Valve
Fuel Hose

Qty Context Note



HGCA1400 1400 Watt Generator - Figure C

HOMELITE GENERATOR - HGCA1400 SERIES

FIGURE C
(FIGURA C)

Rendered by 1 eadVenture Inc




Ref #
1

O 0 3 &N L B W N

[\ I N I NS R e i e e e e e e
N — © O 0 9 N LN kWD~ O

Part #
099958002060

099958002061 Bolt (M6 x 25 mm)

099958002014
099958002015
099958002062
099958002063
099958002013
099958002016
099958002064

099958002065 Lock Washer (M5)
099958002066 Bolt (M5 x 10 mm)

099958002017 Band
099958002067  Grounding Pin
099958002018  Bearing Case
099958002068  Washer (M6)
099958002069 Lock Washer (M6)
099958002019 Bolt (M6)
099958002020 Bolt
099958002021 Brush Cover
099958002070 Bolt (M5)
099958002073  Lock Nut (MS)

099958002072 Lock Washer (M5)

Description
Bushing

Fuel Strainer
Fuel Cap
Clip
Fuel Tank
Fuel Filter
Fuel Valve
Fuel Hose

Qty Context Note
4

4
1
1
1
2
1
1
3
1
1
1
1
1
4
4
4
1
1
2
4
2



HGCA1400 1400 Watt Generator - Figure D

HOMELITE GENERATOR - HGCA1400 SERIES

FIGURE D

(FIGURA D)




Ref #
1

O 0 3 O L K~ W N

e e e e e T
O 00 0 &N v & W N — O

Part #
099958002074
099958002075
099958002027
099958002028
099958002076

099958002031 Circuit Breaker (12 AMP)

099958002028
099958002077
099958002084
099958002085
099958002086
099958002078
099958002079
099958002080
099958002030
099958002081
099958002029
099958002082
099958002083

Description

Wire (Double End)
Wire (Single End)

Wire Harness

Control Panel Box

Receptacle

Cover Plate
DC outlet
Hex Nut (M4)

Screw (M6 x 12 mm)

Washer (M6)

Screw (M4 x 12 mm)

Knurled nut

Screw (M4 x 15 mm)

Switch

Bolt (M4 x 15 mm)

Capacitor
Washer (M4)
Wavy Washer

Qty Context Note



